(@ BINTELLI (86c6)542-8677

BlINCcelLll ===
BesSoOnD LSV

BINTELLI BEYOND 6 PART MANUAL

WWW.BINTELLIEV.COM



Menu

(0] 0 F= TSI SRR 2
(O = ] PP PPPPPRPP 4
SEEErING ASSEMDIY ...oeei e 8
Steering Wheel ASSEMDIY ...t 10
Front AXIE LH ... e et e e et e eeaaaeeeeen 12
Front AXIE RH ... e e e e e e e e eeen 14
Rear Axle TUDE ASSEMDIY ......cooui e e e e 16
Rear ENd ASSEMDIY ..o e e e 18
DISC BraKe. .. ... 20
1Y/ o) e ) PSRRI 22
Front Body Pane€l ........... e 24
Rear Body Panel............ oo aaaa 28
Seat BOMOM ... et 32
REAI COWIL ...ttt ettt et e et e e e e e e e e e e e e e e e e e e e e e a e e e e e aeaneaaas 34
Laminated Windshield Support Assembly (Foldable Seat)............ccccoooiiiiiiiiiiinnnn, 36
FOUur Wheel DISC Brake ... e 40
Brake Pedal ASSEMDIY ..........ooie 44



Chassis




Chassis

No. Description Code Cps Memo
1 Front Shock Absorber Assembly 2.01.01.02.017 2
2 Damper 4.02.04.04.001 2 TF-4
3 A4 Spring 4.02.04.01.017 2
4 Steering assembly 4.02.01.01.001 1
5 Universal Joint Assembly 4.02.01.01.046 1
6 A4 Chassis 2.01.01.08.008 1
7 A4 Outrigger 3.02.01.03.006 1
8 Lock nut M8*1.25 4.03.04.01.003 4 Mg™1.25
9 Tire and Rim Assembly 2.01.01.13.012 4 215/35-14
10 Rear Body Support Assembly 3.02.01.33.014 1
11 Screw Flange M8*85 4.03.02.01.026 6 M8*85
12 Steering Wheel Assembly 4.02.01.01.035 1
13 Steering Column Assembly 4.02.01.01.045 1




Chassis




Chassis

No. Description Code Cps Memo
1 Screw Flange M12*75 4.03.02.01.043 4 M12*75
2 Control Arm Bushing 4.02.04.01.005 4 TS60
3 Lock Nut M12*1.25 4.03.04.01.005 4 M12%1.25
4 Control Arm /LH 3.02.01.30.013 1
5 Lock Nut M8*1.25 4.03.04.01.003 8 M8X1.25
6 A4 Chassis 2.01.01.08.008 1
7 Lock Nut M8*1.25 4.03.04.01.003 2 M8*1.25
8 Screw Flange M8%*90 4.03.02.01.027 4 M8*90
9 A4 Outrigger 3.02.01.03.006 1
10 Screw Flange M10*70 4.03.02.01.038 14 M10*70
11 Rear Axle Tube Kit 2.01.01.07.001 1
12 Transaxle 12: 1 4.02.06.02.013 1 12:1
13 Screw Flange M10*70 4.03.02.01.038 4 M10*70
14 5kw motor 4.04.01.02.018 1
15 |  Rear ShockAbsorber 4.02.10.020 2 R-3/9011130012

Assembly R-2

16 Seat back armrest 3.02.01.01.005 1
17 Lock Nut M10*1.25 4.03.04.01.004 10 M10
18 Base support 3.02.01.05.011 1




Chassis




Chassis

No. Description Code Cps Memo
19 | Front Under body Support 3.02.01.01.124 1
20 Brake Reservoir Bracket 3.05.60.045 1
21 Screw Flange M8*95 4.03.02.01.028 4 M8*100
22 Lock Nut M8*1.25 4.03.04.01.003 3 M8*1.25
23 Steering Assembly 4.02.01.01.009 3
Spacer 15mm
24 Front Axle 3.02.01.33.029 1
25 Screw Flange M8*45 4.03.02.01.019 3
26 Control Arm / RH 3.02.01.30.081 1




Steering Assembly




Steering Assembly

No. Description Code Pcs Memo

1 Lock Nut M12*1.25 4.03.04.01.005 2 M12

2 Steering Tie Rod 4.02.01.01.031 2

3 Dust Cover 4.02.01.01.043 2 C73

4 Screw Flange M8*25 4.03.02.01.015 2

5 U”:Szr::;;i”t 4.02.01.01.046 1 Y04-3404006
6 Tie Rod End 4.02.01.01.044 2

7 | Steering Rack Assembly 4.02.01.01.048 1




Steering Wheel Assembly

10



Steering Wheel Assembly

No. Description Code Pcs Memo

1 Digital Speedometer 2.06.03.02.004 1

2 Self-tapping Screw M5*16 4.03.02.06.007 4 5*16

3 Steering Column Cover / RH 4.05.01.33.021 1

4 Screw Flange M8*20 4.03.02.01.014 4 +304GB93
5 Steering Column Cover / LH 4.05.01.33.020 1

6 Steering Column 4.02.01.01.045 1

7 Steering wheel 4.02.01.01.074 1

8 Combination Switch 4.04.14.01.015 1




Front Axle LH

12



Front Axle LH

No. Description Code Pcs Memo
1 Tie Rod, Control Arm 4.02.04.01.046 2
2 Screw Flange 4.03.02.01.031 4 M10*20
3 Spindle Shaft Base 4.02.01.01.018 2
4 Disc-Brake Spindle / LH 4.02.02.10.006 1
5 Oil Seal / Hub 30*47*8mm 4.05.04.01.008 1 30*47*8
6 Bearing 32005 4.03.01.02.014 1
7 Bearing 32005 4.03.01.02.014 1
8 Hub screw 1/2-20*32 4.03.02.02.001 8 1/2-20*32
9 Hub assembly 4.02.01.01.036 2
10 Front Brake Disc 4.02.02.02.021 2
11 Split Nut 4.03.04.03.007 2 M20*1.5
12 Hub Cap 4.05.04.03.006 2
13 Front Caliper / LH 4.02.05.04.001 2
14 Alum rim nut/M1/2-20 4.03.04.03.003 8
15 Tire 4.02.07.01.089 4 215/35-14
16 A'”r:;j,f’;///;(}?%w‘r’ 4.02.13.01.002 4
17 Lock nut M12*1.25 4.03.04.01.005 2 M12
18 Shock Absorber Upper Plate 4.02.04.04.002 2
19 Rubber Buffer 4.02.04.01.036 2
20 A2 Spring 4.02.04.01.020 2
21 T-24Damper 4.02.04.01.055 1
22 Screw Flange M8*40 4.03.02.01.008 2
23 Control Arm /LH 3.02.01.30.013 1
24 Lock Nut M10*1.25 4.03.04.01.004 2 M10%1.25




Front Axle RH

14



Front Axle RH

No. Description Code Pcs Memo

1 Tie Rod, Control Arm 4.02.04.01.046 2

2 Screw Flange M10*25 4.03.02.01.032 4

3 Spindle Shaft Base 4.02.01.01.018 2

4 Disc-Brake Spindle / RH 4.02.02.10.007 1

5 | Oil Seal / Hub 30*47*8mm 4.05.04.01.008 1

6 Bearing 32005 4.03.01.02.014 1

7 Bearing 32005 4.03.01.02.014 1

8 Hub screw 1/2-20*32 4.03.02.02.001 8

9 Hub assembly 4.02.01.01.036 2

10 Front Brake Disc 4.02.02.02.021 2

11 Split Nut M20*1.5 4.03.04.03.007 2

12 Hub Cap 4.05.04.03.006 2

13 Front Caliper / RH 4.02.05.01.039 2

14 Alum rim nut/M1/2-20 4.02.13.01.002 4

15 Tire 4.02.07.01.089 4 215/35-14
16 Alum Rim 4.03.04.03.003 8 A0761475 14*7/ET-10
17 Lock nut M12*1.25 4.03.04.01.005 2 M12*1.25
1g | ShockAbsorber Upper 4.02.04.04.002 2

Plate

19 Rubber Buffer 4.02.04.01.036 2

20 A4 Spring 4.02.04.01.017 1

21 T-24Damper 4.02.04.01.055 1

22 Screw Flange M8*40 4.03.02.01.018 2

23 Lock Nut M10*1.25 4.03.04.01.004 2 M10

24

Control Arm / RH

3.02.01.30.081




Rear Axle Tube Assembly- Standard Model

T~

16



Rear Axle Tube Assembly

No. Description Code Pcs Memo
1 Screw Flange M12*75 4.03.02.01.043 2 M12*75
2 Control Arm Bushing 4.02.04.01.005 2 TS60
3 ®45 Pipe Cover 4.05.04.03.005 2
4 Lock Nut M12*1.25 4.03.04.01.005 6 M12*1.25
5 Rear Suspension Bushing 4.02.04.02.004 2
6 Screw Flange M12*85 4.03.02.01.058 2 M12*85
7 Screw Flange M10*70 4.03.02.01.038 4 M10*70
8 Bracket Rear Axle Tube 3.02.01.01.035 2
9 Lock Nut M10*1.25 4.03.04.01.004 4 M10
10 Lock Nut M10*1.25 4.03.04.01.004 2 M10
R hock A
11 ear Shock Absorber 4.02.10.020 2 R-3/9011130012
Assembly R-2
12 Rear Spring C 4.02.04.01.009 2 08.5%p49*247
13 Rear shock absorber 4.02.10.034 2
14 Screw Flange M12*30 4.03.02.01.041 4 M12*30
Rear Damper Gasket
15 4.02.04.01.028 2
930*3.5
Rear Damper Gasket
16 4.02.04.01.028 2
930*3.5
17 Stabilizer bar 3.02.01.01.036 1
18 Lock Nut M12*1.25 4.03.04.01.005 2 M12*1.25
19 Rear Axle Tube Kit 3.02.01.01.099 2 45
20 Screw Flange M10*50 4.03.02.01.035 2 M10*50
21 Lock Nut M10*1.25 4.03.04.01.004 2 M10™1.25




	MenuChassis  .......................................................................................................................2Chassis  .......................................................................................................................4Steering Assembly ........................................................................................................8Steering Wheel Assembly ...........................................................................................10Front Axle LH..............................................................................................................12Front Axle RH .............................................................................................................14Rear Axle Tube Assembly...........................................................................................16Rear End Assembly ....................................................................................................18Disc Brake…………………………………………………………………………………….20Motor ..........................................................................................................................22Front Body Panel........................................................................................................24Rear Body Panel.........................................................................................................28Seat Bottom................................................................................................................32Rear Cowl...................................................................................................................34Laminated Windshield Support Assembly (Foldable Seat)..........................................36Four Wheel Disc Brake...............................................................................................40Brake Pedal Assembly................................................................................................44
	Chassis
	Chassis
	Chassis
	Chassis
	Chassis
	Chassis
	Steering Assembly
	Steering Assembly
	Steering Wheel Assembly
	Steering Wheel Assembly
	Front Axle LH
	Front Axle LH
	Front Axle RH
	Front Axle RH
	Rear Axle Tube Assembly- Standard Model
	Rear Axle Tube Assembly

